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TEST REPORT

ey

 Name of sample | Li-ion Batte il o _!
\‘ *": |8 1. ry
L fin ?ﬁ',h ﬂ!,‘i{ 1"[{.‘.;111 ’_J
E I = [}
l vvﬁ'ﬂnype 603040 i Size 42.5mmx30.0mm x6.0mm !
R RL (3.7V 800mAh 2.96Wh) CEEIOE | (LewsT) (
L; Apf))earance Approximate Silver Cuboid Trade mark [
| FEah sl B K A i b - |
‘ Quantity 30 cells, 18 si " : — |
B , 18 single cell batteries | Mass . ;
- FR R 30 L, 18 Pl | FESE R ¢j/Approx.: 159 !
1 ReceiVing Date Testjng Date
| -08- 8-18~2022-08-31
‘l BRI 2022-08-18 B 2022-08-18~
-
‘e Name | Shenzhen Tianxiangrui Industrial Co., Ltd
' Client G| IR RRER I AT R ]
| BEAY 1 Fioor West, Tianfuan Industrial Park, Zhoushi Highway, Xixiang, Baoan
| B Address | - O
o District, Shenzhen ‘ _ ]
L - E R L L EZ AR Lo s Colpd 2 ¥ HEPS
‘! Name | Dongguan Tuobu Electronic Co., Ltd.
l YR g AR G
Add Building A, 6 Binhe Road, Tianxin Industrial District, Huangjiang,
it hl-ress Dongguan, Guangdong
Manufacturer - S 7 T HUG Tl K 6 ' A B
e AL ,
Tel. E-mail
- 168@163.com
Hi% 0755-29563810 W4 Txr4168@
Website | o) . pp i am Adia- 10
| [l B

Tested standard Section 38.3 of the Seventh Revised Edition of the UNITED NATIONS "Manual of
m.zt " __.{;a" ard | Toet and Criteria® (ST/SG/AC.10/11/Rev.7/Section 38.3)
o GEaE GRIGRERAET A LT AE38.31

r
\ The sample has passed the test items of the Section 38.3 of the Seventh Revised

Test conclusion | Edition of the UNITED NATIONS "Manual of Test and Criteria”

rrmssie (ST/SGIAC.10/11/Rev.7/Section 38.3)
ARk, SRR ABaE GRICREETH W LISTRCE 383 It EK
2 oM N
. Y Ly

Wi "

Issue date 8
. 2022-08-31 ' .
%R W) __ p
Tested by — | Reviewed b 3 (@] ) s
BPART |Rodewaty | AL\ CoREIRY ok bl
§E8 il §4 #EAEN " 1185 -(ﬁrhl 0‘_’
[#:3t°F Cherry Chen:..........o...... At it A Technical Manager \ &3

et Mark Zhuc.....cooeeeeeenes tl1s |{I- Centre Director
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TEST REPORT

Description and illustration of the sample/#¥ i3 8 & fiiid:

The sample is single cell lithium ion battery, the sample’s status is good /& s EE TR, FRRIE

/ R
AT B K410/ Test items and conclusion.
Test item Sample No. Verdict
WMk H Y HE
T.1 Altitude simulation 5 C1#~C5#, C6#~C10# P
I
T.2 Thermal test BER%R C1#~C5#, Co#~C10# P
I
T.3 Vibration #Ez) C1#~C5#, Co#~C10# P
I
T.4 Shock i fE il C1#~C5#, Co#~C10# P
I
T 5 Extemal Short Circuit SMB55# C1#~C5#, Co#~C10# P
R
T.6 Impact /Crush H /4t E C11#~C15#, C16#~C20# P
I
T.7 Overcharge 7 C21# ~ C24#, C25# ~C28# P
__’_________’—/
T.8 Forced discharge I C29# ~ C38#, C39# ~CA8# P
R
Sample pretreatment/Ff. & AL 2
CA#~C5#, C21#~C24# ...cenvnnnn Single cell batteries at first cycle, in fully charged state.
#:1 %Eﬁﬂﬁﬁ%éﬁﬁﬁﬁmﬁmﬁlﬁm.
C6# ~C10#, C25#~C28#..........-- Single cell batteries after 25th cycle, in fully charged state.
£25 AT AR EET s iRA e Ll
CAME ~ CA5H e rireeemsesessanneannnes Cells at first cycle at 50% of the design rated capacity.
#1 &%ﬁ%ﬁ%ﬁ%ﬁl&ﬁﬁiﬁiw 50%M9 .
CAGH ~ C20H:ueerrenrucescsinaseanseans Cells after 25th cycle at 50% of the design rated capacity.
#25 4%&%#}1}57&@@&&&%@2@ 50% K.

Cells at first cycle, in fully discharged state.

C20# ~ C38H:ucurueercrcenmenrassensasases
#1 A A5 A B RER B,
C39# ~CABH.....cornurerrsnncssssnsnnsess Cells after 25th cycles, ending in fully discharged state.
$25 AFeiicoh s 2R RS R B
Test sequence/iIXIRMIFF:
T » T2 » T3 o T4 M TS5 » End &R
T6 End 45 T7 »| End &K T8 » End £3K
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Photos of Samples and Labels/# R R & ZRR

Battery /ritilh (603040 3.7V 800mAh 2.96Wh)
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Photos of Samples and Labels/it & & BFR

Cell /et (6030 3.7V 800mAh 2.96Wh)
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STISGIAC.10/11/Rev.7/Section 38.3

Requirements
FRER

Result
b SRAT

Verdict
Hse

Procedure/JN {55

Test T.1: Altitude simulation/ W T. 1: AL

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at

least six hour at ambient temperature (20£5°CY HeaibAnsa b AZEREE N 20+
ST, RAARKT 11.6kpa MFREHE-HFDF 6 AN«

Requirement/bR: 2k .
1. Cells and batteries Mass loss limit: <0.2% /& &5
BiR%<0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/#: i1
R RR R R AMIE TR AT B i FE 990 % B R R
& T e 2 e i s A e i

3. No leakage, no venting, no disassembly, no rupture
and no fire /& (didh) NEBR. THS. Tk,
EBRURTEXRRHRE .

The samples
C1#~C10#: no
leakage, no venting, no
disassembly, no
rupture and no fire/#£ 5
C1#~C10#: 2T &
HA. TRk, TR
AR EE KRR

The test data see
table1 /3R %45 W& 1

38.3.4.2

Test T.2: Thermal test/ Wik T. 2: BEFAR

(6h)}—40+-2C(6h).

BB R A EREH E1530min.

i

BERI ) 2> 12/

Test cells and batteries are to be stored for/s it Byl A 2245 AN F -
1.one temperature cycle: 72+2°C(6h) —40+2°C(6h) /— KB EEEHF /724+2°C

2.The maximum time interval between test temperature extremes is 30 minutes/
3.This procedure is to be repeated 10 times/& & 10X & .
4.after which all test cells and batteries are to be stored for 24 hours at ambient

temperature (205 C)RH LR/, HbFBMAE20+5CHRI%ZE FRE24/0

For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours/Xt F AR syt i, BB TFHRERKE

Requirement/RAEZER .

1. Cells and batteries Mass loss limit: <0.2% /F & i
#11%<0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/# &% %
Ja T o B B AMIE F iR B AT TF B LR 990 %, b BER
BT 762 E B M A AL,

3. No leakage, no venting, no disassembly, no rupture
and no fire /Ffh (RBth) FIEWER. THES. TMfk.
MR URTHEKRRARE.

The samples
C1#~C10#: no
leakage, no venting, no
disassembly, no
rupture and no fire/i¥
C1#~C10#: X#BW. £
H . TR
AR A KT &

The test data see
table1 /SR IE R 1
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ST/ISG/AC.10/11/Rev.7/Section 38.3

lT:Iause
4§

Result
MiAG4R

Requirements

RRER

Verdict
HE

38.34.3

Test T.3: Vibration/Mit T. 3: #zh

38.343

1. Cells and batteries are fimnly secured to the platform of the vibration machine
IR R E R & (METE) E.
2. The vibration :a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/4&kz1 A E3% B, LATHz
MINZE200Hz, RIEFREBITHZ—AMER, HEEEN155 5.
3.The logarithmic frequency sweep is as follows/SH 43404

(1)For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18 Hz is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 8gn occurs (approximately 50Hz), A peak acceleration of 8gn is then
maintained until the frequency is increased to 200Hz/%} T 1! R AT
LT AR R L en B BN A L ISR A 184 % R IEHIRIE REFTE0. 83K (B
IRES1. 6REK) FEIM SR EL BB KR B A F8gn (FRA R0 » HRA
T 5 7 8gn EL B AR I 0 22004 2% «

(2) For large batteries: from 7Hz to a peak acceleration of 1gn is
‘maintained until 18Hz is reached. The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz/% T K& A ATHE
TR R 1 gn B IE B B BISE 184 2 RIGHRIBRSE08K (BN
B1.626) FHssRE HBBAIEE L2 2gn CR%ZR2552%) , HRAM

T RS FE2gn B PR N 21200442 .
4.This cycle repeated 12 times for a total of 3 hours for each of three mutually

perpendicular mounting position of the cell BRI — AN H RS AR EE TH
BB, SHEARRA=AEREENEEER12 K 8177 34 E, 3£9

e,

Requirement/#s#E K : The samples
1. Cells and batteries Mass loss limit: <0.2% /F & & | C1#~C10#: no
BE1#15:50.2%. leakage, no venting, no

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/#f fis\%
J B FL R LA T R R R FF 2 L (190 7% BEEORA
& T e A 8se i i st R L Tt

3. No leakage, no venting, no disassembly, no rupture
and no fire /[BE& (i) REER. THA. LW,
THBUREHE KRR KL .

disassembly, no
rupture and no fire/F &
C1#~C10#: TR, &
S TRk, TER
AR TR KBR

The test data see
table1 /R ERMEE WFA
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STISGIAC.10/11/Rev.7/Section 38.3

Requirements Result

RRERR Witem

38.3.44

Verdict
He

Test T.4: Shock/Mik T. 4: B by

1.Test cells and batteries shall be secured to the testin i
\ g machine/LA
B e A st LR 2 B4 A R e/

2. Each cell shall be subjected to a half-sine shock of peak acceleration of
1SOjgn and pulse duration of 6 milliseconds. Altematively, large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of
1 milliseconds.ld\ﬁ%mﬁ%ﬁﬁﬁ%1SOQH*HﬂW?fi@Ha‘Iﬁ]Sﬁﬂ'EKJ%'ﬂIE?’HF
i, kﬂ%ﬁﬁﬁé%ﬁkﬁuﬁﬁmgnﬁlﬂkﬁﬁﬁﬂﬂm1%14*&‘-]5#@}2%&7%‘5.,

3. Small batteries shall be subjected to a half-sine shock of peak acceleration of

100850
mass

150gn (or Acceleration(gy,) = ( ) ,which is smaller)and pulse duration of

6 milliseconds. Large batteries shall be subjected to a half-sine shock of peak

acceleration of 50gn (or Acceleration(g,,) = [Mj ,which is smaller)and
mass

pulse duration of 11 milliseconds.//MN i M 4122 SZHEH H9150gn (K5

100850
mass

JEFB‘JB‘E/J\{E) R R 6B I LB, AR BASILZ

B RES0n (S5 ,(%] FBUMED ARG 11 P I E 2

M.

3 .Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/##
A iR E A SE =N EHAEEN R R NN ET S =KdE, &
ERAAZZ=KrE, SHRERI8KMNT.

Requirement/}z7E %K : The samples

1. Cells and batteries Mass loss limit: <0.2% /&l | C1#~C10# :
B#1%<0.2%. Acceleration=150g,

2. Open circuit voltage not less than 90%, The No leakage, no venting,

requirement relating to voltage is not applicable to test | no disassembly, no
cells and batteries at full discharged states/F &A% | rupture and no fire/F: &
JEFFE R AME TR AT FF B L 990 % SEEER A | C1#~C10#:

¥& B F 52 A e s e it A rR it AL W % B =150gs,

3. No leakage, no venting, no disassembly, no rupture | JE& THS. TR
and no fire /B (M) RIEHR. THS. TMRE. | K. TBERUREHEK

ERBLUARTHE KBRBRE . WM& . The test data see
table1 /3R ¥IE W.#1
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ST/SGIAC.10/11/Rev.7/Section 38.3

Requirements Result
PRREER MAGER

Verdict
A

Test T.5: External Short Circuitt Mt 1.5 : M apiEns

1.The cell or battery to be tested shall be temperature stabilized so that its

external case temperature reaches STLACIHRIFRRINEE ks 22657 +4°C,
CAfE %ﬁﬁ%&#ﬁ%iﬁ&ﬁﬁztﬁmim .

2. the cell or battery shall be subjected to a short circuit condition with a total

external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has retumed to 57+4°C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains
below that value/#§ st 2% st 1F 1 4% 8 NFOAQH S P EIBGE T8, sk

%ﬂhﬁ‘]ﬂiﬁ)ﬁﬁﬁﬁwi4'CZEﬁ'<fv*fﬁi‘-§=H§?§1fJ\Hv‘lﬂ_l:, M FRE dih A
SPRBE T M E R IR A B — i,

3. the cell or battery must be observed for a further six hour for the test to be
concluded/ 5 It =% ey it 06 5k — 45 W 5% 6 NI A BETF 8
Requirements/brt &k . The samples

During the test and within six hours after test ,the cells | C1#~C10#: no

or batteries/ZEFRL R AR 2 564/t By, HHEY | disassembly, no

Lt R rupture and no fire/#£5h
1. Extemal temperature not exceed 170°C/4h iR/t C1#~C10#: k. &
A#it1707C. BRUURLHE KAZR

2. No disassembly, no rupture and no fire/E@fk. % | The test data see
BREMTERARRE. table1 /R REIE RK 1

38.3.4.6

Test T.6: Impact/ Crush / Wik T. 6: Wis/HE

Impact (applicable to cylindrical cells not less than 18mm in diameter) /idr (&
HTEEA/NF18ERME R HEih)

1. This test sample cell or component cell is to be placed on a flat smooth
surface/ ¥ SRIHE & Fi 6 Fi th B4 £ it FOZE — N IR R IR O L

2. A 15.8+0.1mm diameter, at least 6 cm long, or the longest dimension of the
cell, whichever is greater, type 316 stainless bar is to be placed across the
center of the sample, A 9.1kg mass is to be dropped from a height of 61+2.5¢m
at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface /% — 33165 454
RS i i E, AENEZR15.88K 018K, KEEADNCENK, &
HBKRAKE, MoFZ KK, B—ARN9ATRL01THMEEME1+
2,508 K ()6 BE 5 17 9 5 AP 32 LA, A8 — AN LR B0 R BRI . XYtk B 4
P A i L SUEBR A I LA ). T B HUH BRI R T 5| S IR S5 KR %
HEABOEET .

N/A

3. The test sample is to be impacted with its longitudinal axis parallel to the fiat
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m STISGIAC.10/1 1/Rev.7/Section 38.3
i‘\; Requirements Result Verdict
FRER WAL He

:\:rfaoe and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm

. ameter cu.rved surface lying across the centre of the test sample. Each sample

l;: to ;w: :;:Jected to only a single impact/#: i i ik k%, ARR 5 FHEMRE
T35 Bt&ﬂ##hb&‘]ﬁﬁw.aiojikgﬂﬁé —1

AR HMAHEE. 5 il

Requirements/brft &5k .

1. Cells extemal temperature not exceed 170°C/aity
(% B R TR R R AT 170C.
2 .No disassembly, no rupture and no fire within six

. — N
hours of this test./iRI & J56 AN Z 1, bR "
WBAEREE KRRRE.

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameterV$/E GERIFHeATG. ®%. Wi/ BMERN T
18ZK MBI AL T k)
1. A cell or component cell is to be crushed between fwo flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5cm/s at the first point
of contact. The crushing is to be continued until the first of the three options
below is reached/ ¥ fiMiak 7o ¢+ B BEZE R AN P Z B3R, $5FE I BEERT N,
EHE B X LB RAN 5 X/, FEFEHRT, HEHBUT =%
fﬁ&-z*:
(a) The applied force reaches 13kN + 0.78kN /Hiinfg F1iEF13F 440 78 F 4
(b) The voltage of the cell drops by at least 100mV/=.3t i 81 FE F [ % 4> 1002248
(c) The cell is deformed by 50% or more of its original thickness/f 351k B i
38348 | Jmprays0%Ll L. J
2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces/
BESREREMNARTEN—TEE. 2M/68hHERbNMNLFaREREE.

B EETE st S A 5 2 4l 2 B Y 5 T TR

Requirements/{rHEZE K : The samples

1. Cells external temperature not exceed 170°C/##tt | C11#~C20#: no

fry et G R IR R A B 170°C . disassembly and no fire/

2.No disassembly, no rupture and no fire within six | FEFC11#~C20#: T
hours of this test/ iR LR G612, BHIBNE | #. THEARR
RIEMEEXARRE. The test data see table2

JRR BT RR2

Test T.7: Overcharge/®, 1. 7: L7 &

1. The charge current shall be twice the manufacturer's recommended
maximum continuous charge current/UA245 il i |~ HE 2 (3R CRFE 7t B L B P
Tp

2 .The minimum voltage of the test shall be as follows/Z4s ¥ iX 8 /N A K A

38.3.4.7
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STISGIACJOHﬂRaVJISGCﬁOH 38.3
Requirements Result Verdict

FREER MRA4R HiE
| W

recommended charge
voltage is not more than 18

V, the minimum voltage of
the test shall be the lesser of two times the maximum

charge voltage of the battery or 22/ gz m
RARBERRL18Y, mmmmmwm&r X
RERKT RN A R22V2 iy, | T voRage of the test
b) When the manufacturer's recommended charge is il e
voltage is more than 18V, the minimum voltage of the I,s 184

test shall be1.2 times the maximum charge voltage/im ﬂ%% SikNeaY
RI KA RREMLIO, AMRAY R g | 51 6A
BRI FRERATRREMN 248, P
c)Tests are to be conducted at ambient temperature
20%5°C, The duration of the test shall be 24 hours/20
ESCRITHBRRF, R4/,
Requirements/z 2=k The samples
No disassembly and no fire within seven days of this C21#~C28i#: no
t%ﬂiﬁﬁé#rﬁ:&i’&%‘l’ﬂﬁﬁfﬁ'?%ﬁ, R TR AR T

38.3.4.7

disassembly and no
BRRARRE. fire/FE B.C21#~C28#:
Wk, EHAAR.
The test data see
table3/3 A 342 W, %3
Test T.8: Forced discharge/Ji3 T. 8 Bblisce

Each cell shall be forced discharged at ambient temperature by connecting it in
series witha 12V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer/20+5C MRHRET, Ky
RIMERIE12V BB I b TS, WER BB RS EA Atyas
FABIE R KR R .

The specified discharge current is to be obtained by connecting a resistive load
of the appropriate size and rating in series with the test cell. Each cell shall be
forced discharged for a time interval (in hours) equal to its rated capacity divided
38.3.4.8 | py the initial test current (in ampere)/45 5 ()8 FR FL IR ct & BEZE MR s i
BRPMHEAGRRES, S RmMBMRERE O A ERR L

PIgE R (&K .
Requirements/iziE ER: The samples ]
No disassembly and no fire within seven days of this | C29#~C48# : no
test/ RRBFRERRFHRARETRA, REMAEME | disassembly and no fire
HRARKRE. I C29#~CAsH: TR
. TEXRR
The test data see
table4 /&R %% W&
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I Tablet: T.1~T.5/ 34, TA~TS
e/ B
/i C1#02#ca#w05#cs#cr#cs#cg#c1o#
OCV prior to test 4180
WRTTHEV) . 4179 | 4182 | 4482 4.183 | 4.180 | 4.182 | 4.180 4183 | 4.180
Mass prior to test 14
AR () 866 | 14.680 | 14.952 15.004 | 14.789 | 14.569 14.934 | 14.684 | 14.723 | 14.459
Ty 0.007 | 0.007 | 0.007 0.000 | 0.007 | 0.007 0.007 | 0.007 | 0.000 | 0.000
Altitude
Simulation .
T RER
100 100 100 | 99976 | 100 100 | 99.952 | 99.976 | 99.976 | 99.928
- 0034 | 0027 | 0047 | 0,047 0.041 | 0.027 | 0.033 | 0.034 | 0.027 0.048
Thermal
test
Ch
wEl, | 98.756 | 98.732 | 98.685 | 98.948 | 98.781 98.684 | 98.876 | 98.732 | 98.780 | 98.851
(%)
Mass
'g;ﬁ* 0.007 | 0.000 | 0.007 | 0.000 | 0.000 | 0.007 | 0.007 | 0.007 | 0.007 0.000
T.3:_ (%)
Vibration
#&z) | Change
:E'EH: 100 | 99.952 | 99.952 | 99.952 | 100 | 99976 | 100 |99.952 | 100 | 99.976
(%)
Mass
4 Es;ﬁ* 0.000 | 0.000 | 0.000 | 0.000 | 0.000 | 0.000 | 0,000 | 0.000 | 0000 | 0.000
Shock | (%)
puisd; Change
& ;‘Ew 99.976 | 100 100 |99.976 | 100 | 99.976 | 99976 | 100 | 99.976 | 100
(%)
Short g% 563 | 567 | 565 | 568 | 569 | 563 | 569 | 57.0 | 57.4 56.8
Circuit °
szms | (C)
4
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Table 2: Crush/ 2, K
—

T Sample No,
gne Ci11# | c12# C13# C14# | C15# Ci6# | Ci7# C19# 7
T6: | OCV prior to test
C;zjs}ru' ﬂ-ﬁﬁ%ﬁ(\f) 3.728 | 3.723 3.726 | 3.728 3.727 | 3.726 | 3.727 3.725 372]
Temp, (T)
R (C) 240 | 241 242 240 | 241 245 | 243 24.2 24.5

Tablos:Omeham.Teﬂobebﬁal ®3: BhEe

7

Sample No,
T.7: Overcharge Bas C21# | Ca2# | C23# | Coa# | o5 | cose c2#
UL | OCV ori
prior to test
L RRRRE (V) 4.180 | 4.181 | 4180 4.182 | 4.184 | 4.183 4.182 | 4.182
Table 4: Forced discharge / 3% 4. B
Sample No,
Bes C2o# | C30# | C31# | caz2 | Caow | casw | cas# | casw | care | casw
T8: OCV prior to test
R!&Z‘:;EM 3.296 | 3.364 | 3.358 | 3.322 | 3.305 | 3.346 | 3.302 | 3.327 | 3.336 | 3.357
discha Sample No,
ﬂmmr: #n;o C30# | CAO# | CA1# | Ca2# | C43#% | Ca4# | Ca5# | Ca6#t | Ca7# | Castt
(]
0;;;‘;;6? 3.370 | 3.323 | 3.377 | 3.322 | 3.346 | 3.306 | 3.334 | 3.328 | 3.327 | 3.343

- End of Report -
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